
 

 

ASSEMBLY INSTRUCTIONS FOR 
V10SE & V11SE ‘E’ MOUNT RACKS 

P/N V10SEV-1 / V11SEV-1 

V10SEV-1 shown above 
 

 
 PARTS 

 
(1) RAIL DRIVER’S (LEFT) SIDE ASSEMBLY 
(1) RAIL PASSENGER’S (RIGHT) SIDE ASSEMBLY 
(1) FRONT RECTANGLULAR CROSSBAR 
(1) REAR CROSSBAR 
(2) MIDDLE CROSSBAR ASSEMBLIES WITH ‘H’ BRACKETS 
(6) CURVED ARMS 
(6) E-MOUNTS 

    
 
  
   

Package Contents: 
HARDWARE KIT  
(6) CLIPS  
(6) CLIP END CAPS  
(8) 3/8”-16 x 3” CARRAIGE BOLTS  
(16) 3/8”-16 x 2” CARRAIGE BOLTS  
(4) 3/8”-16 x 1-3/4” CARRAIGE BOLTS  
(4) 3/8”-16 x 1-1/2” HEX BOLTS 
(32) 3/8”-16 NUTS   
(32) 3/8” SPLIT LOCK WASHERS  
(12) 5/16”-18 x 1” CARRIAGE BOLTS  
(12) 5/16”-18 NUTS  
(12) 5/16” SPLIT LOCK WASHERS 
(6) ¼”-20 X 3/4” PHILLPS SCREWS  
(6) ¼”-20 X 1-1/2” PHILLPS SCREWS 
(6) 1/4” -20 NUTS 
(12) ¼” SPLIT LOCK WASHERS 
   

Before you begin: 
 

Remove all components from the shipping carton.   
 
The rack should be assembled on a padded surface such as carpet to prevent scratching of aluminum surfaces.  Remove bands 
securing components together. 
 
Read the instructions thoroughly to familiarize yourself with the assembly sequence.   
 
Note that you DO NOT tighten any nuts and bolts until the completed rack is installed on the vehicle unless specified.  This allows for 
minor adjustments to the rack during the installation process. 
 
Gather the following tools used to assemble and install the rack. 
 
9/16” Socket or open end wrench 
1/2” Socket or open end wrench 
7/16” Socket or open end wrench 
Phillips screwdriver 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 1 of 10                                                                        WWW.HAULERRACKS.COM 



   

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 2 of 10                                                                        WWW.HAULERRACKS.COM 

 
 
 
 
 
 
 
 
 

 
 

 
 

1.   Connect front and rear sections 
 

Each side rail side contains a front and rear section preassembled for easier assembly. The front and rear sections are banded 
together.  
 
Remove the banding and separate the front and rear rail sections from packaging.    
 
On a flat surface, place boards under the front and rear rail sections as shown so that the  ‘H’ brackets does not touch the 
ground.  This will make aligning the front and rear rail sections faster. 
 

 
 
On the front section (the end with the straight round tube), slide the 5” bracket backwards until the two back holes on the 5” 
bracket line up with the two holes on the end of the lower rectangle tube.   
 
Insert the rear rail section into the 5” bracket and line up with two remaining holes. 

 
 
 
 
 
 
 
 
 

 



 
 

1.   (Continued) Connect front and rear sections  
 
Note the orientation of the other carriage bolts on rail assemblies.  
 
For the top round tube, use (2) 3/8”-16 x 1-3/4” carriage bolts, (2) 3/8” split lock washers and (2) 3/8”-16 nuts, install hardware 
finger tight.  Repeat for other side rail.   
 
For the lower rectangle tube, use (4) 3/8”-16 x 3” carriage bolts, (4) 3/8” split lock washers and (4) 3/8”-16 nuts, install hardware 
finger tight.  Repeat for other side rail.   
 

 
 

2.  Assemble Clips 
 
Place the rubber end cap on the clip as shown. Repeat for remaining clips. 
 

 
HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 3 of 10                                                                        WWW.HAULERRACKS.COM 



HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 4 of 10                                                                        WWW.HAULERRACKS.COM 

3. Assemble E- mounts 
 

Assemble E-mounts plate to curved arm by placing the (2) 5/16”-18 x 1” carriage bolts as shown through the E-mount plate and 
curved arm. 

 
Secure and tighten the curved mount arm to the E-mount plate with (2) 5/16” split lock washer and (2) 5/16”-18 nut. 

 
Repeat for remaining E-mounts plates. 

 
Mount the clip to the side of the E-mount plate loosely using the ¼” x ¾” Phillips screw and ¼ split lock washer.  Do not tighten the 
screw as adjustments may need to be made when mounting to vehicle. 

 
Repeat for remaining E-mounts 



HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 5 of 10                                                                        WWW.HAULERRACKS.COM 

 3.  (Continued) Assemble E-mounts 
 

Loosely mount the adjuster bolt through the E-mount plate and clip using the ¼” x 1-1/2” phillips screw, ¼ split lock washer and ¼” 
nut.   

 
Do not tighten the screw as adjustments may need to be made when mounting to vehicle. Repeat for remaining mounts. 

 
4.  Crossbar assembly 
 

Slide (2) 3/8”-16 x 1-3/4” bolts into the center channel of the rear cross bar on each end. 



 
 
4.  (Continued) Crossbar assembly 
 

Remove the (4) 3/8” split lock washers and (4) 3/8”-16 nuts from the middle front and middle rear crossbar assemblies. 
 
Loosely mount the “E” mount plate assembly to the crossbar using (2) 3/8” split lock washers and (2) 3/8”-16 nuts.  Repeat for other 
end.  Repeat for remaining ribbed crossbars.   

 
 
5.   Install front Crossbar. 
 

The front crossbar is the smooth rectangle tube with the round bolt holes in each end.   

 
 

Loosely secure the front cross bar to the ‘H’ brackets mounted on the side of the front rail sections using (4) 3/8”-16 x 2” carriage 
bolts, (4) 3/8” split lock washers and (4) 3/8”-16 nuts .  Finger tighten only. 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 6 of 10                                                                        WWW.HAULERRACKS.COM 



6.   Place middle crossbars assemblies. 
 

The middle crossbar assemblies are the ribbed rectangle extrusions with a slotted bottom and ‘H’ brackets attached to each end.  
Orientate the crossbar with E-mounts is as shown.     

 
 

 
Position the middle crossbar assemblies as shown over the mounting holes located on the lower rail of the rack.  
 
Secure using (4) 3/8”-16 x 2” carriage bolts, (4) 3/8” split lock washers and (4) 3/8”-16 nuts for each crossbar.  Finger tighten only. 

 

 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 7 of 10                                                                        WWW.HAULERRACKS.COM 



7.   Install rear crossbar. 
 

The rear crossbar is the rectangular extrusion with a ribbed bottom and square bolt holes in each end. 
    

 
 
Using (4) 3/8”-16 x 2” carriage bolts, (4) 3/8” split lock washers and (4) 3/8”-16 nuts, secure the rear crossbar to the ‘H’ brackets 
mounted at the ends of the rear rails sections.  Finger tighten hardware only. 
 

Tighten all crossbar to rail hardware. 
 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 8 of 10                                                                        WWW.HAULERRACKS.COM 



 8.  Mounting to Van 
 

Place the rack on the van (an assistant is highly recommended) and position to the desired location. 
  

Adjust the E-mounts to the proper width to fit on rain gutters.   
 
Tighten the E-mount to crossbar nuts.   Slide the clip on the outside of the rain gutter and tighten the screws by using a phillips 
screw driver.  

 

 
  

 
 

9.  Tighten all nuts, screws and bolts after installation. 
 

 
 
 
 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 

                                                                                                  Page 9 of 10                                                                        WWW.HAULERRACKS.COM 



 

HAULER RACKS, INC.                                                                                                                                   Toll Free: 1-800-843-5445 
7109 31st Avenue North                                                                                                                                                             Phone: 763-546-5620 
Minneapolis, MN 55427-2848                                                                                                                                                    Fax: 763-546-0933 
                                                                                                  Page 10 of 10                                                                        WWW.HAULERRACKS.COM 

HMIS14 
V10SEV-1 & V11SEV-1 RACK 
9-09-2008 

Customer Limited Warranty and Standard Return Policy  
Hauler Racks, Inc. offers to preferred customers a special limited warranty. It is our goal to provide effective service for 
any warranty or standard return. This statement of warranty and return policy is divided into two sections: Warranty 
Returns of Defective Product and Standard Returns of Unused Product.  
 

Warranty Returns of Defective Product  
Hauler Racks, Inc. will repair or replace, at its option and without charge, any properly installed Hauler component that 
fails due to defect in material or workmanship up to 30 days from the initial registered consumer purchase. All of our 
aluminum product line is guaranteed not to rust or corrode for 1 year. Proof of Purchase must be provided for warranty 
to be honored.  
 
Loads should never exceed 1/3 of your vehicle’s manufacturer’s total load capacity. Loads should never extend more 
than 1 foot on either end of rack. This warranty is void if any damage to the product is due to misuse, abuse, neglect, 
accident, improper installation, or any uses contrary to the instructions accompanying the product. The warranty is also 
void if racks are altered in any manner. The racks have been load tested for the racks capacity to hold loads when not 
on a vehicle. Hauler Racks, Inc. does not warranty load capacities. As the factory has no way of knowing if the product 
was properly assembled, installed, used according to instructions, or if loads were secured properly.  
 
This warranty covers the cost of the defective component and not the cost of removal, installation or other incidental 
charges unless other arrangements have been made with Hauler Racks.  
 
This warranty gives you specific legal rights and you may have other rights which vary from state to state.  
 
All warranty claims must receive a Return Authorization number from Hauler Racks, Inc. BEFORE the product is 
returned to the Company. Please follow this procedure:  
 
1. Call Hauler at 800-843-5445 to request a Return Authorization number. You will need to provide the following 

information  
• Specific nature of the defect  • Product installation date  
• Product part number  • Original sales invoice number  
 

2. When a replacement or repair strategy is determined, a Return Authorization number will be assigned to the claim.  
 
3. A replacement invoice and shipping document will be generated at Hauler Racks to initiate any replacement product. 

Replacement product will be sent according to standard shipping cycles.  
 
4. The purchaser is responsible for packing and return shipping of the product. The RETURN AUTHORIZATION 

NUMBER MUST BE CLEARLY MARKED ON THE OUTSIDE OF THE PACKAGE. Unmarked packages will be 
refused. Any product damage that occurs during the shipping is not covered under warranty. The purchaser must 
pursue claims for shipping damage with the shipping center.  

 
5. The purchaser is responsible for payment of both the original product invoice and the replacement invoice according 

to established credit terms.  
 
6. Upon receipt of the returned product, Hauler Racks will review the claim for warranty conformance. If the claim meets 

warranty criteria, a credit for the original invoice amount will be posted to the purchaser’s account and a credit memo 
will be mailed. If the claim does not meet warranty criteria, the purchaser will receive a statement detailing reasons 
for partial credit or denial. At the purchaser’s option, denied product may be returned to the purchaser.  

 
Standard Returns of Unused Product  

Unused product may be eligible for return to Hauler Racks, Inc. Follow the procedure described in the section on 
Warranty Returns to receive an Authorization Number.  
 
Returned product which is less than 6 (six) months old is subject to a 20% restocking fee.  
Returned product which is more than 6 (six) months old may not be eligible for return or may incur additional restocking 
charges.  

 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <FEFFd5a5c0c1b41c0020c778c1c40020d488c9c8c7440020c5bbae300020c704d5740020ace0d574c0c1b3c4c7580020c774bbf8c9c0b97c0020c0acc6a9d558c5ec00200050004400460020bb38c11cb97c0020b9ccb4e4b824ba740020c7740020c124c815c7440020c0acc6a9d558c2edc2dcc624002e0020c7740020c124c815c7440020c0acc6a9d558c5ec0020b9ccb4e000200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee563d09ad8625353708d2891cf30028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f003002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c4fbf65bc63d066075217537054c18cea3002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


